



In House Testing



With our numerous test beds, Ben-Mor can offer testing and certification up to 1 200 000 lbs x 100 ft. All slings tested come complete with the proof test certificate, and are logged online with EasyTrack.

BEN-MOR		CERTIFICATE		BEN-MOR									
Ben-Mor Cables Inc. confirms that goods described below have succeeded to test of capacity as required by client, according to type of product, raw material and types of uses recommended.													
Customer's name Shipment No. <u>YOUR COMPANY NAME</u> <u>VLL151930</u>			Certificate No Order No. <u>VCCO-16636</u> <u>8E271063</u>										
Material	Quantity	Code No	Diameter & Length	Description	BEN-MOR Serial No	CLIENT Part No	TYPES OF USES						
							WORKING LOAD LIMIT	LBS		Proof Test	Breaking Strength		
							Vertical	Choker	Stair	Bottom	Top	Lift	Use
CHINA	1	DOS	3" x 10'	EL G&E DEL 38 X 10' COOL	100-14859-1	NA	NA	NA	12 000	10 000	7 100	28 400	NA
REMARKS / Notes:													
Date: <u>2015-05-03</u>													
112 Linn St. Martinsville, VA 24125 USA TEL: 407-793-9322 FAX: 407-793-9323 TEL: 800-481-0322 FAX: 800-481-0322													

